FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

EMC TEST REPORT for Intentional Radiator (Wi-Fi Function)
No. 140300791SHA-001

Applicant : Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
Manufacturer . Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
Equipment : GPON (Optional Network Temai)
Type/Model : TOTAL ACCESS 324RG

Trade Name ADIRAN

SUMMARY
The equipment complies with the requirements agogrb the following standard(s):

47CFR Part 15 (2013): Radio Frequency Devices
ANS| C63.4 (2003): American National Standard for Methods of Measumme
of Radio-Noise Emissions from Low-Voltage Electtiaad Electronic

Equipment in the Range of 9 kHz to 40 GHz

RSS-210 I ssue 8 (December 2010): Low-power Licence-exempt Radiocommunication
Devices (All Frequency Bands): Category | EQuipment

RSS-Gen Issue 3 (December 2010): General Requirements and Information for the
Certification of Radiocommunication Equipment

Date of issue: April 25, 2014

Prepared by: eviewed by,
Wakeyou WahgHroject Engineer) Daniel Zh iewer)
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1
Description of Test Facility

Name: Intertek Testing Services Limited Shanghai
Address: Building 86, No. 1198 Qinzhou Rd., No&hanghai 200233, P.R. China

FCC Registration Number: 236597
IC Assigned Code: 2042B-1

Name of contact: Jonny Jing

Tel: +86 21 61278271
Fax: +86 21 54262353
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Intertek

1. General Information

1.1 Applicant Information

Applicant:

Name of contact:
Tel:
Fax:

Manufacturer:

Sample received date
Sample Identification No

Date of test

1.2 Identification of the EUT

Equipment:
Type/model:
FCC ID:

IC:

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
f Whitmire

256-963-8000

256-963-8250

Adtran, Inc.
901 Explorer Boulevard, Huntsville, Alabama, USA

Mar2h2014
*0140312-17160

March 12, 2014 ~ April 5, 2014

GPON (Optional Network Terai)n

TOTAL ACCESS 324RG
HDC1287562G1

2250A-1287562G1
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Intertek

1.3 Technical specification

Frequency Range:
Modulation:

Gain of Antenna:
Rating:

Description of EUT:

Channel Description:

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

242262MHz, 2422 - 2452MHz

BBSK @1Mbps
DQPSK@2Mbp
CCK@5.5/11Mbps
BPSK@6/9 Mbps
QPSK@12/18Mbps
16-QAM@24Mbps
64-QAM@48/54Mbps and above

Fixantenna, 3.0dBi max, 2T2R MIMO
DC 12V, 1.5A powered by AC/DC adapter:

Manufactory : | DVE

M/N . | DSA-20PFE-12 FUS 120150

| nput : | AC 100-240V~, 50/60Hz, 0.7A
Output : | DC 12V, 1.5A

The EWSTWi-Fi device supporting 802.11b/g/n20/n40
modes.

Therial spacing is 5SMHz.

1.4 Mode of operation duringthetest / Test peripherals used

While testing transmitting mode of EUT, the intdrmedulation and continuously

transmission was applied.

The lowest, middle and highest channel were teste@presentatives.

For 802.11b/g/n HT20 -----

lowest, 2412MHz, middle, 2437MHz; highest, 2462MHz.

For 802.11n HT40 ----- lowest, 2422MHz, middle, 2437MHz, highest, 2452MHz

Test Peripherals:
PC: HP ProBook 6450b
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Intertek

2. Test Specification

2.1 Instrument list

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Equipment Type Manu. Internall Cal. Date Due date
no.
Test Receiver ESCS 30 R&S EC 2107 2013-10-2014-10-20
Test Receiver ESIB 26 R&S EC 3045 2013-10:;2fD14-10-19
A.M.N. ESH2-75 R&S EC 3119 2014-1-9 2015-1-8
A.M.N. ENV 216 R&S EC 3393 2013-8-9 2014-8-8
A.M.N. ENV 216 R&S EC 3394 2013-8-9 2014-8-38
A.M.N. ENV4200 R&S EC3558 2013-8-9 2014-8-8
Ultra-broadband HL 562 R&S EC 3046-1 2013-5-16 | 2014-5-14
antenna
Bilog Antenna CBL 6112D TESEQ EC 4206 2013-4-28 30127
Horn antenna HF 906 R&S EC 3049 2013-4-28  2015-4-27
Horn antenna 3117 ETS EC 4792-12013-4-17 | 2014-4-16
Horn antenna HAP18-26W EC 4792-32013-4-10 2014-4-9
Pre-amplifier Pre-amp 18 R&S EC 3220  2013-4-12 2044
Pre-amplifier Tpa0118-40 R&S EC 4792-22013-4-12 | 2014-4-11
Semi-anechoic - Albatross EC 3048 | 2013-5-12| 2014-5-11
chamber project
Fully-anechoic - Albatross EC 3047 2013-5-12 2014-5-11
chamber project
High Pass Filter| WHKX 1.0/15G+ Wainwright | EC4297-1 2014-1-8 2015-1-7
10SS
High Pass Filter| WHKX 2.8/18Gr Wainwright | EC4297-2] 2014-1-8 2015-1-7
12SS
High Pass Filter WHKX Wainwright | EC4297-3] 2014-1-8 2015-1-7
7.0/1.8G-8SS
Band Reject Filte WRCGV Wainwright | EC4297-4 2014-1-8 2015-1-7
2400/2483-
2390/2493-
35/10SS
Power sensor / | N1911A/N1921A Agilent EC4318 | 2013-04-122014-04-11
Power meter

2.2 Test Standard

47CFR Part 15 (2013)
ANSI C63.4 (2003)

RSS-210 Issue 8 (December 2010)
RSS-Gen Issue 3 (December 2010)
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

2.3 Test Summary

Thisreport appliesto tested sample only. Thisreport shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCH IC REFEREGHK RESULT

Minimum 6dB Bandwidth 15.247(a)(2) RSS-210 Issue 8 Pass
Annex 8

Maximum peak output power 15.247(b) RSS-210 Issue 8 Pass
Annex 8

Power spectrum density 15.247(e) RSS-210 Issue 8 Pass
Annex 8

Radiated emission 15.205 & 15.209 RSS-210 Issye 8 Pass
Clause 2

Emission outside the 15.247(d) RSS-210 Issue 8 Pass

frequency band Annex 8

Power line conducted emission 15.207 RSS-Gen Issue 3 Pass

Clause 7.2.4
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

2.4 Datarate VS power
The daterate with highest power level for each mode was chosen to perform test.
Data Rate Power
Mode CH

(Mbps) (dBm)

1 M 17.34

2 M 17.26

802.11b

55 M 17.24
11 M 17.32

6 M 17.14

9 M 16.89

12 M 16.91

18 M 16.97

802.11g

24 M 16.97

36 M 17.03

48 M 17.08

54 M 17.12

MCS8 M 16.61

MCS9 M 16.30
MCS10 M 16.32
MCS11 M 16.37

802.11n HT20

MCS12 M 16.35
MCS13 M 16.46
MCS14 M 16.58

MCS15 M 16.61

MCS8 M 16.28

MCS9 M 15.94

MCS10 M 15.96

MCS11 M 16.05

802.11n HT40

MCS12 M 16.06

MCS13 M 16.09

MCS14 M 16.21

MCS15 M 16.25
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1
3. Minimum 6dB Bandwidth

Test result: PASS
3.1 Limit
For systems using digital modulation techniques ey operate in the 902 - 928 MHz,

2400 - 2483.5 MHz and 5725 - 5850 MHz bands, thamrmim 6 dB bandwidth shall be at
least 500 kHz.

3.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

3.3 Test Procedure and test setup
The minimum 6dB bandwidth per FGT5.247(a)(2) is measured using the Spectrum

Analyzer according to DTS test procedure of “KDB6%8 D01 DTS Meas Guidance
v03r01” for compliance to FCC 47CFR 15.247 requiets.
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

3.4 Test Protocol

Temperature : 2y
Relative Humidity : 55%
Bandwidth
Limit
Mode CH (MH2)
(MH2)
Chain A ChainB
L 10.02 10.02
802.11b M 10.02 10.02 =0.5
H 10.08 10.02
Chain A, Channel L
® RBW 100 kHz Delta 1 [T1 ]
20 Offpet 1. dB Marker| 1 [T1
e ™ 2 Marker ;n?;zﬂ —
%_0 M gy, S
D1 —2.45 am il Y1/ Ay TS GHEE

i T
\

oy | o,
4

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 10:26:06
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel M

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z 0.01 dB
Ref 20 dBm Att 5O dB SWT 5 me 10.020000000 MHz
z0 Offpet 1. dB Marker| 1 [T1
-1t30 dBm
1o 431GE0D00 CH
2 Marker| 2 [T1

&= |, s [P, o pee dem

1
D1 -2.14 dBm—Af,\,E‘ Y 4 ‘vlw.t_.\ IS T SET
AJ‘J\J Ukmkk\

Py L,
u

F-70

-80

Center 2.437 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 10:27:23

Chain A, Channel H

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.71 dB
Ref 20 dBm Att 50 dB SWT 5 ms 10.080000000 MH=Z
20 Offpet 1. dB Marker| 1 [T1
—-0}87 dBm
10 AEEGE0hOn cF
2

Marker| 2 [T1

/"IJ\JLN
4t 41 de
= |, L MM by n

D1 —-1.5% dB: il I “‘“’.\In D0 U 5

PRI T
“%
S

;fMN\V"u/ \V'MM

60

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 10:29:07
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain B, Channel L

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.1z dB
Ref 20 dBm Att GO dB SWT 5 ms 10.020000000 MHz

z0 Offpet 1. dB Marker| 1 [T1
2409 dBm
10 A0eSe0non CSH
2 Marker| 2 [Tl3 o
10

E= |, R TTVI A IXTNTY

b1 —2.9 am !.M \ I ' T LT Ao GHY

iy A

T Ty
Www/ \\/PUMM

F-70

-80

Center 2.412 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 15:15:47

Chain B, Channel M

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.03 dB
Ref 20 dBm Att 50 dB SWT 5 ms 10.020000000 MHz

20 Offpet 1. dB Marker| 1 [T1
-2l20 dBm
10 Azlcenhon cm

Marker| 2 [T1
: : 2l94 aB
I

&2 |, 1 A fd M) !ﬂ]MJ 1

b1 —3.0 am 'AH \ I R BE JoUPUT GHZ

N M,

) (I

Wy f \ i,
Y V

C\"s
g

4

1

60

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 15:16:48
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FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Intertek

®

Chain B, Channel H

REW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.02 dB

Ref 20 dBm Att 5O dB SWT 5 me 10.020000000 MHz

z0 Offpet 1. dB Marker| 1 [T1
-2425 dBm
10 4ecoe0b0n cE
2 Marker| 2 [T12 S
1m

&3 |, ! pad el | Ay

i N i L, (IO IIoUPUT GHEZ

D1 -3.18 dB /Y,HM

L\il

Y

\/’J%I
W ™

@f”“w”w/ |

-80

Center 2.462 GHz 3 MHz/ Span 30 MH=z
Date: 26.MAR.Z014 15:17:29
Bandwidth
Limit
Mode CH (MH2)
(MH?2)
Chain A ChainB
L 16.50 16.50
802.11g M 16.53 16.50 =0.5
H 16.50 16.50
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Intertek

®

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain A, Channel L

REW 100 kHz Delta 1 [T1 ]

WBW 300 kH=z 0.07 dB
Ref 20 dBm Att 5O dB SWT 5 me 16.500000000 MHz
z0 Offpet 1 dB Marker| 1 [T1
-10}02 dBm
1o 40 oboo cE
Marker| 2 [T15 I
- 1m
& |,
> CIICIIUPUT GHEZ
VW‘”‘WNW M‘M']MW\WA,“I
=S DT u.ufrﬁdu;cw T *
20 K

50

F-70

-80

Center 2.412 GHz

3 MHz/ Span 30 MH=z

Date: 26.MAR.Z014 10:30:28
Chain A, Channel M
® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.17 dB
Ref 20 dBm Att 50 dB SWT 5 ms 16.530000000 MH=Z
20 oOffpet 1 dB Marker| 1 [T1
-9} 95 dBm
F10 bl fal N aNaliNeh=g
Marker| 2 [Tl4 A
m - I
o 5 T GEE
SRy | pracite gy
F=1u DT =10~ J (s syt
20 \
g,
o’ v
50
F-60
70
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014

10:31:20
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Intertek

®

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain A, Channel H

REW 100 kHz Delta 1 [T1 ]

WBW 300 kH=z -0.09 dB
Ref 20 dBm Att 5O dB SWT 5 me 16.500000000 MHz
z0 Offpet 1 dB Marker| 1 [T1
-9t 47 dBm
1o 45 oboo cE
Marker| 2 [Tl4 o
- 1m
3 |,
3 CASYISUPUT GHEZ
16 T Ensa =nzes
|20 ) \

",

e

50

F-70

-80

Center 2.462 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 10:32:11
Chain B, Channel L
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.42 dB
Ref 20 dBm Att 50 dB SWT 5 ms 16.500000000 MHz
20 oOffpet 1 dB Marker| 1 [T1
-10}32 dBm
=10 A0 fal N aNaliNeh=g
Marker| 2 [Tl5 I
- I
&= |,
B AU AT UTUL GHZ
LAt | arar ity
10
D1 711.5j dBm I .‘K
20
/ Y
| -0 W""')JM ‘MVM
-s0
60
70
-80
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014

15:19:53
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain B, Channel M

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z -0.29 dB
Ref 20 dBm Att 5O dB SWT 5 me 16.500000000 MHz

z0 Offpet 1. dB Marker| 1 [T1
-10}40 dBm
10 4 oboo cE

Marker| 2 [T1
: 5155 dB
- 1m

&= |,

> (SIS UPUT GHEZ

- v, | st A

D1 —11.7 dBra Hr T
F-20

b
£

F-70

-80

Center 2.437 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z014 15:19:08

Chain B, Channel H

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.61 dB
Ref 20 dBm Att 50 dB SWT 5 ms 16.500000000 MH=Z
20 Offpet 1. dB Marker| 1 [T1
—10f51 dBm
10 AE. ohon oo
Marker| 2 [T1
[ 5171 dB
- auel
&3 |,
CASTAS U GHZ
2
3 dmnﬂﬂw‘f‘\{"\hl\a‘\n LIV A AN W W‘%MW‘\’]‘W«.‘
F-10
D1 —11.7JI dBm I .l\.
F-20

60

-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 15:18:18
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FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Bandwidth
Limit
Mode CH (MH2)
(MH2)
Chain A Chain B
L 17.76 17.58
802.11n HT20 M 17.76 17.64 =0.5
H 17.76 17.58
Chain A, Channel L
® RBW 100 kHz Delta 1 [T1 ]
20 Offpet 1. dB Marker| 1 [T1
™ Marker ;n[;lﬂ —
= o A ;i ji iir;
1o D1 -11 WWW A Proriion |
” g
™ Hani
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014

10:36:20
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FCC ID: HDC1287562G1

Intertek | C: 2250A-1287562G1

Chain A, Channel M

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z 0.36 dB
Ref 20 dBm Att 5O dB SWT 5 me 17.760000000 MHz
z0 Offpet 1. dB Marker| 1 [T1
-11}32 dBm
10 4229120000 CcH
Marker| 2 [T1

-5188 dBm
& |,

BEEE] U GO

D1 -11.Jf8 dEm L

=
e
£

F-70

-80

Center 2.437 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 10:37:43

Chain A, Channel H

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.22 dB
Ref 20 dBm Att 50 dB SWT 5 ms 17.760000000 MH=Z
20 Offpet 1. dB Marker| 1 [T1
—10f33 dBm
1o AEz120b000 CcE
Marker| 2 [T1
m =539 dBm
o B B T GEE

» e L T e

D1 —11.[F9 dBm I

. ) )
NM Y,
W i,

)
50
-0
-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 10:38:32
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain B, Channel L

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z -0.12 dB
Ref 20 dBm Att GO dB SWT 5 ms 17.580000000 MHz

z0 Offpet 1. dB Marker| 1 [T1
-8L40 dBm
10 A0z1e0h00 CSH

Marker| 2 [T1
m [ 4193 dB
- 10
o TISTZU U GEZ

B -

L L T A :

innN *LU.F [S IS5t

N,
M,

F-70

-80

Center 2.412 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 15:20:41

Chain B, Channel M

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.25 dB
Ref 20 dBm Att 50 dB SWT 5 ms 17.640000000 MH=Z

20 Offpet 1. dB Marker| 1 [T1
=939 dBm
1o il 1oobon oo

Marker| 2 [T1
m [ 5150 dB
- I
o AT GEE

; el M bbby
L LV )
D1 -11.[p dB 't'

F-20

T T

60

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 15:21:33
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain B, Channel H

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z 0.58 dB
Ref 20 dBm Att 50 dB SWT &5 ms 17.580000000 MHZ
z0 Offpet 1. dB Marker| 1 [T1
-9} 47 dBm
10 453120000 CcH
Marker| 2 [T1
: 5F40 dB:
- m
3 |,
= CdUDLZUPUT GEZ
1 1
. A ML U P AR 1 WWWMW
D1 -I1.[F dE H
F-20
B nfwﬁ M
W’w hap]
F-50
- 60
-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 15:22:11

Bandwidth
Limit
M ode CH (MHz)

(MH?2)

Chain A ChainB

L 36.36 36.24
802.11n HT40 M 36.36 36.26 =0.5

H 36.24 36.38
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®

Date:

Date

Chain A, Channel L

EBW 100 kH=z
WBW 300 kH=z

FCC ID: HDC1287562G1

Delta 1 [T1 ]
2.18 dB

| C: 2250A-1287562G1

Ref 20 dBm Att GO dB SWT 10 ms 36.360000000 MHZz
z0 Offpet 1 dB Marker| 1 [T1
-14L 46 dBm
10 40 cOh00 oE
Marker| 2 [T1
-9L 03 dBm
o CIZeT T GEZ
2
L 1o N 4 "
Mmmmwwmwuﬂ re BACL TRl & UL LY
D1 —15T03 dBm \
20 f
30

N

50

|
Wk

F-70

-80

Center 2.422 GHz & MHz/

Span 60 MH=z

26.MAR.2014 10:39:58
Chain A, Channel M
BEW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 2.42 dB
Ref 20 dBm Att 50 dB SWT 10 ms 36.360000000 MH=Z
20 oOffpet 1 dB Marker| 1 [T1
—-14(51 dBm
1o 41 cobon oo
Marker| 2 [T1
-8} 78 dBm
o B T GEE
2
L 4
0 jmm"ﬂ’
b
D1 —141'78 dBm \
20 J
30
W f Yyt
50
-0
70
-80
Center 2.437 GHz & MHz/ Span 60 MHz
26.MAR.2014 10:40:54
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel H

® RBW 100 kHz Delta 1 [T1 ]
WBW 300 kH=z 1.42 dB
Ref 20 dBm Att GO dB SWT 10 ms 36.240000000 MHZ
z0 Offpet 1. dB Marker| 1 [T1
-13{58 dBm
10 4 opoo oH
Marker| 2 [T1
== 8154 dBm
o CISOT T BT
2
10 al VETTETY “""JWY 5 ﬁn_"]-!" I"n" -'!r».h.lli EN, N
L aad L i sl
D1 714f 4 dBm 1“\(' 3
20

F-70

-80

Center 2.452 GHz & MHz/ Span 60 MH=z

Date: 26.MAR.Z2014 10:41:43

Chain B, Channel L

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -11.45% dBm
Ref 20 dBm Att 50 dB SWT 10 ms 2.403860000 GHz
20 Offpet 1. dB Marker|[ 2 [T1
-71 94 dBm
1o A AohoQ oo
Delta [L [T1
: —]1 30 dB
= |,
Ol Lo UUUUPUL FMHZ
2
10 MWWW#
D1 -13 Jod dB H \
-20

FNHJM M.M
W I

F-60

-80

Center 2.422 GHz 6 MHz/ Span 60 MHz

Date: 26.MAR.2Z014 15:24:55
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Intertek FCC ID: HDC1287562G1

®

Date:

| C: 2250A-1287562G1

Chain B, Channel M

REW 100 kHz Delta 1 [T1 ]

WBW 300 kH=z 1.25 dB
Ref 20 dBm Att 5O dB SWT 10 me 36.380000000 MHz
z0 Offpet 1. dB Marker| 1 [T1
-13}92 dBm
10 4129740000 CcH

Marker| 2 [T1
-8430 dBm

o TS GEZ

D1 14 dB:

W M«W Nw

F-70

-80

Center 2.437 GHz & MHz/ Span 60 MH=z

26 _MAR.2014 15:24:09

Chain B, Channel H

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -11.93 dBm
Ref 20 dBm Att 50 dB SWT 10 ms 2.433860000 GHz
20 Offpet 1. dB Marker| 2 [T1
-8}13 dBm
10 AEz2e0bon cm
Delta L [T1
- [ 7]1 01 dB
&= |,
Bl S UUT T I
2
F-10
D1 -14 {113 dBm
F-20 f u
30
;,;w"w I
50
-0
-70
-80
Center 2.452 GHz & MHz/ Span 60 MHz
Date: 26.MAR.Z2014 15:23:13
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

4. Maximum peak output power

Test result: Pass

4.1 Test limit

[] For frequency hopping systems operating in théd22483.5 MHz band employing at
least 75 non-overlapping hopping channels, anfitedjlency hopping systems in the 5725-
5850 MHz band: 1 watt

[] For all other frequency hopping systems in the022883.5 MHz band: 0.125 watts
<] For systems using digital modulation in the 908-88Hz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

If the transmitting antenna of directional gainajex than 6dBi is used, the power shall be
reduced by the amount in dB that the directional gathe antenna exceeds 6dBi.

4.2 Test Configuration

Power Meter

RF input

&

EUT

™

Antenna connector

4.3 Test procedure and test setup

The EUT was tested according to DTS test procediufi€DB558074 DO1 DTS Meas
Guidance v03r01” for compliance to FCC 47CFR 15.&%uirements (clause 9.1.3).
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4.4 Test protocol
Temperature

1 2%C
Relative Humidity : 55 %

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Conducted Power Total Power L imit
Mode CH (dBm) (dBm) (dBm)
Chain A ChainB Chan A +B
L 17.16 15.47 19.41
<30
802.11b M 17.34 15.25 19.43
H 17.92 15.09 19.74
Conducted Power Total Power
Mode CH (dBm) (dBm) Limit
(dBm)
Chain A Chain B Chan A +B
L 17.00 15.71 19.41
802.11g M 17.14 15.39 19.36 <30
H 17.59 15.12 19.54
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FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Intertek

Conducted Power Total Power L imit
Mode CH (dBm) (dBm) (dBm)
Chain A Chain B Chain A +B
L 16.68 15.78 19.26
<30
802.11n HT20 M 16.61 15.22 18.98
H 16.92 14.92 19.04
Conducted Power Total Power L imit
Mode CH (dBm) (dBm) (dBm)
Chain A ChainB | ChanA+B
L 16.18 15.18 18.72
<30
802.11n HT40 M 16.28 15.02 18.71
H 16.52 14.80 18.75
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1
5. Power spectrum density

Test result: Pass
5.1 Test limit
For digitally modulated systems, the power specteaisity conducted from the intentional

radiator to the antenna shall not be greater tld@n8in any 3 kHz band during any time
interval of continuous transmission.

5.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

5.3 Test procedure and test setup
The power output per FC§15.247(e) was tested according to DTS test proeeaiur

“KDB558074 D01 DTS Meas Guidance v03r01” (clause)l@or compliance to FCC
47CFR 15.247 requirements.
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5.4 Test Protocol

Temperature

: 25C

Relative Humidity: 55 %

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Spectrum Density Total Reading L imit
Mode CH (dBm/30kHz) (dBm/30kHz) (dBm/3kHz)
Chain A Chain B ChainA +B
L -0.57 -1.80 1.87
<8.00
802.11b M -0.37 -2.19 1.82
H 0.21 -2.32 2.14
Chain A, Channel L
® RBW 30 kHz Marker 1 [T1 ]
= |, L
- o )
/ h

Date: 26.MAR.Z2014

-’r‘.-
=

-80

Center 2.412 GHz

3 MHz/

14:56:02
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®

Ref 20 dBm

Chain A, Channel M

Att &

EBW 30 kHz
VBW 100 kH=z
0 dB SWT 35 ms

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Marker 1 [T1 ]

—-0.37 dBm
2.437650000 GHz

z0 Offpet 1.% dB

o

M-

o Tay

- M
F-20

sl

F-70

-80

Center 2.437 GHz

Date: 26.MAR.Z014 14:56:34

@

Date:

3 MHz/

Chain A, Channel H

RBW 30 kHz
WBW 100 kHz

Span 30 MH=z

Marker 1 [T1

0.21 cdBm

Ref 20 dBm Att 50 dB SWT 35 ms 2.462690000 GH=z
20 Offfpet 1. dB
10
1
Lo ¥
) W sl M
10 i

™y,

60

-80

Center 2.462 GHz

26.MAR.2014 14:57:

07

3 MHz/
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®

Date: 26.MAR.Z014 15:

@

Date:

Ref 20 dBm

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain B, Channel L

RBW 30 kHz Marker 1 [T1 ]
WBW 100 kHz -1.80 dBm
Att 50 dB SWT 35 ms 2.412650000 GHz

z0 Offpet 1.% dB

o

F-10

ok

F-70

-80

Center 2.412 GHz

Ref 20 dBm

3 MHz/ Span 30 MH=z

44:16
Chain B, Channel M
RBW 30 kHz Marker 1 [T1
VBW 100 kHz -2.19 dBm
Att 50 dB SWT 35 ms 2.436160000 GHz

20 oOffket 1. dB

o

1

F-10

ettt g,

i
]
L ——
———
3

60

-80

Center 2.437 GHz

3 MHz/ Span 30 MHz

26.MAR.2014 15:44:32
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@

Chain B, Channel H

EBW 30 kHz
VBW 100 kH=z

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Marker 1 [T1 ]

—-2.32 dBm

Ref 20 dBm Att 50 dB SWT 35 ms 2.462650000 GHz
z0 Offpet 1
F10
3 |, 1
20 i ¥ 1"\\1
/f( l\
MA\J“ W
- 60
F-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014

15:44:4¢

Spectrum Density Total Reading Limit
Mode CH (dBm/30kHz) (dBm/30kHz) (dBm/3kHz)
Chain A Chain B ChainA +B
L -7.44 -8.46 -4.91
<8.00
802.11g M -7.17 -8.87 -4.93
H -6.79 -9.04 -4.76
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel L

® RBW 30 kHz Marker 1 [T1 ]
VEW 100 kEHz —-7.44 d&Bm

Ref 20 dBm Att 50 dB SWT 35 ms 2.417¢10000 GHz

z0 Offpet 1.% dB

10
&= |,

-10 {I‘WWWMI\LI “rllvh.“”\'l\lk\l“yw‘/"vluvu\'.)
20

50

F-70

-80

Center 2.412 GHz 3 MHz/ Span 30 MH=z

Date: 26.MAR.Z2014 14:58:27

Chain A, Channel M

® RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz -7.17 dBm

Ref 20 dBm Att 50 dB SWT 35 ms 2.442610000 GH=z

20 oOffket 1. dB

1o
&= |,
1
l-10 Y Lbhaga dln alul

- T

)

L -0 )

60

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 26.MAR.2014 14:58:10
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®

Date:

@

Date:

Ref 20

dBm

Chain A, Channel H

EBW 30 kHz
VBW 100 kH=z

Att 50 dB SWT 35 ms

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Marker 1 [T1 ]

-6.79 dBm
2.467610000 GHz

z0 Off

o

F-10

Ly add
¥

F-30

50

F-70

-80

Center 2.462 GHz

26 _MAR.Z2014

Ref 20

14:

dBm

3 MHz/

57:49

Chain B, Channel L

RBW 30 kHz
WBW 100 kHz

Att 50 dB SWT 35 ms

Span 30 MH=z

Marker 1 [T1

-8.46 cBm
2.417610000 GH=z

20 oOff

o

10

F-20

e

F-40

€0

-80

Center 2.412 GHz

26.MAR.2014

15:

3 MHz/

45:37
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®

Date:

Date

Ref 20 dBm

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain B, Channel M

RBW 30 kHz Marker 1 [T1 ]
WBW 100 kHz -8.87 dBm
Att 50 dB SWT 35 ms 2.433850000 GHz

z0 Offpet 1.% dB

o

F-10

F-70

-80

Center 2.437 GHz

26 _MAR.Z2014

Ref 20 dBm

3 MHz/ Span 30 MH=z

15:45:22

Chain B, Channel H

RBW 30 kHz Marker 1 [T1
VBW 100 kHz -9.04 dBm
Att 50 dB SWT 35 ms 2.467610000 GHz

20 oOffket 1. dB

o

F-10

F-20

T

F-40

60

-80

Center 2.462 GHz

: 26.MAR.2014

3 MHz/ Span 30 MHz

15:45:05
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FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Spectrum Density Total Reading Limit
Mode CH (dBm/30kHz) (dBm/30kH?z) (dBm/3kH2)
Chain A Chain B ChainA +B
L -7.37 -8.42 -4.85
<8.00
802.11n HT20 M -7.13 -8.94 -4.93
H -6.61 -9.28 -4.73

Ref 20 dBm

Att

Chain A, Channel L

RBW 30 kHz

50 dB

WBW 100 kHz
SWT 35 ms

Marker 1 [T1

=7.37 dBm
2.414160000 GH=z

20 oOffket 1.

F10

o

F-20

1

i

—30

-80

Center 2.412 GHz

Date: 26.MAR.2014

14:58:55

3 MHz/
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®

Date:

Date

Chain A, Channel M

EBW 30 kHz

VBW 100 kH=z

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Marker 1 [T1 ]

-7.13 dBm

Ref 20 dBm Att 50 dB SWT 35 ms 2.4391e0000 GHz
z0 Offpet 1.% dB
F10
o
1
ST
Ll Mﬂ
4

- 60
F-70
-80
Center 2.437 GHz 3 MHz/ Span 30 MH=z

26 _MAR.2014 14:59:14

Chain A, Channel H

RBW 30 kHz
WBW 100 kHz

Marker 1 [T1 ]

-6.61 cBm

Ref 20 dBm Att 50 dB SWT 35 ms 2.464160000 GHz
20 Offket 1.% 4B
F10
-0
1
-0
-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

: 26.MAR.2014 14:59:29
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®

Date:

Date

20 dBm Attt

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain B, Channel L

EBW 30 kHz
VBW 100 kH=z
SWT 35 ms

Marker 1 [T1 ]
—-8.42 dBm
2.418870000 GHz

50 dB

z0 Off

o

10 FTIN

F-30

50

F-70

-80

: 26.MAR.2014

Center 2.412 GHz

26 _MAR.2014 15:46:03

Ref 20 dBm Attt

3 MHz/ Span 30 MH=z

Chain B, Channel M

RBW 30 kHz
WBW 100 kHz
SWT 35 ms

Marker 1 [T1
-8.94 dBm
2.443600000 GHz

50 dB

20 oOff

o

10

F-20

A

g

€0

-80

Center 2.437 GHz

15:46:21

3 MHz/ Span 30 MHz
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®

Ref 20 dBm

Chain B, Channel H

EBW 30 kHz
VBW 100 kH=z

Att 50 dB SWT 35 ms

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Marker 1 [T1 ]

-9.28 dBm
2.468600000 GHz

z0 Offpet 1.% dB

’ AR

v

-80

Center 2.462 GHz 3 MHz/

Span 30 MH=z

Date: 26.MAR.2014 15:46:35
Spectrum Density Total Reading Limit
Mode CH (dBm/30kHz) (dBm/30kH?z) (dBm/3kHz)
Chain A Chain B ChainA +B
L -10.44 -11.76 -8.04
<8.00
802.11n HT40 M -10.18 -12.63 -8.22
H -9.44 -12.58 -7.72
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel L

® RBW 30 kHz Marker 1 [T1 ]
VEW 100 kEHz -10.44 d&Bm

Ref 20 dBm Att 50 dB SWT 70 ms 2.432620000 GHz

z0 Offpet 1.% dB

o

F-10

F-70

-80

Center 2.422 GHz & MHz/ Span 60 MH=z

Date: 26.MAR.Z014 15:00:04

Chain A, Channel M

® RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz -10.18 dBm
Ref 20 dBm Att 50 dB SWT 70 ms 2.447620000 GHz
20 oOffket 1. dB
F10
& |,
F-10

60

-80

Center 2.437 GHz & MHz/ Span 60 MHz

Date: 26.MAR.2014 15:00:23
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®

Date:

Date

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain A, Channel H

RBW 30 kHz Marker 1 [T1 ]

VBW 100 kH=z -5.44 dBm
Ref 20 dBm Att 5O dB SWT 70 me 2.460100000 GHz
z0 Offpet 1.% 4B
F10
o

1
10 h 4
F-20 w
20 M \
_4Dw‘.
w)ﬁﬁm‘w # M,.'i
- 60
F-70
-80
Center 2.452 GHz & MHz/ Span 60 MH=z
26 _MAR.2014 15:00:39
Chain B, Channel L

RBW 30 kHz Marker 1 [T1 ]

VBW 100 kHz -11.76 dBm
Ref 20 dBm Att 50 dB SWT 70 ms 2.414080000 GHz
z0 Offpet 1.% 4B
F10
o
-10 L
20 J
F-30

F-40

/

60

w%ﬂw

il

-80

Center 2.422 GHz & MHz/ Span 60 MHz

26.MAR.2014

15:48:29
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®

Ref 20 dBm

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain B, Channel M

RBW 30 kHz Marker 1 [T1 ]
WBW 100 kHz -12.63 dBm
Att 50 dB SWT 70 ms 2.428840000 GHz

z0 Offpet 1.

F-10

F-30

Fw\‘ﬁ'

F-70

-80

Center 2.437 GHz & MHz/ Span 60 MH=z

Date: 26.MAR.Z2014

Ref 20 dBm

15:48:14

Chain B, Channel H

RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz -12.58 dBm
Att 50 dB SWT 70 ms 2.461360000 GHz

20 oOffket 1.

F-10

F-20

e

60

-80

Center 2.452 GHz & MHz/ Span 60 MHz

Date: 26.MAR.2014

15:47:57
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

6. Radiated emission
Test result: PASS
6.1 Test limit

The radiated emissions which fall in the restridi@dds, as defined §15.205(a), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MH2z) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.2 Test Configuration

VVVVVVVVVVVV -
S <
> EUT ]
g \Antenna mast Turn Table <

Test receiver
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

6.3 Test procedure and test setup

The measurement was applied in a semi-anechoiclraihile testing for spurious
emission higher than 1GHz, if applied, the pre-afieplwould be equipped just at the output
terminal of the antenna.

The EUT and simulators were placed on a 0.8m higbde&n turntable above the horizontal
metal ground plane. The turn table rotated 360eak=syto determine the position of the
maximum emission level. The EUT was set 3 metesydvom the receiving antenna which
was mounted on an antenna mast. The antenna mpweadudown between from 1meter to
4 meters to find out the maximum emission level.

The EUT was tested according to DTS test procedukddB558074 D01 DTS “Meas
Guidance v03r01” (clause 12.0) for compliance t€CHZCFR 15.247 requirements.
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6.4 Test protocol

Mode 802.11b

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Polarization | Frequency | Correct | Corrected Limit Margin | Detector
CH (MH2) Factor | Reading (dBuV/m) (dB)
(dB/m) | (dBuV/m)
\% 2410.52 34.50 111.20 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.70 PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
L H 700.64 22.40 30.60 46.00 15.40 PK
\% 2370.54 34.30 56.90 74.00 17.10 PK
\% 2371.63 34.30 37.20 54.00 16.80 AV
\% 4823.64 -3.50 47.00 54.00 7.00 PK
\% 7811.62 3.70 46.10 54.00 7.90 PK
\% 2438.95 34.60 110.80 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.70 PK
H 187.45 12.00 31.70 43.50 11.8D PK
M H 387.67 18.50 29.30 46.00 16.70 PK
H 700.64 22.40 30.60 46.00 15.40 PK
\% 4873.60 -3.40 46.90 54.00 7.10 PK
\Y% 7823.60 3.80 45.40 54.00 8.60 PK
\Y, 2463.07 34.70 110.20| Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.70 PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
H H 700.64 22.40 30.60 46.00 15.40 PK
\% 2483.61 34.70 57.30 74.00 16.70 PK
\% 2483.74 34.70 38.60 54.00 15.40 AV
\% 4921.84 -3.30 43.70 54.00 10.30 PK
\% 8106.21 4.10 45.60 54.00 8.40 PK
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Mode 802.11g

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Polarization | Frequency | Correct | Corrected Limit Margin | Detector
CH (MH2) Factor | Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)
Vv 2407.85 34.50 107.10 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
L H 700.64 22.40 30.60 46.00 15.40 PK
\% 2390.00 34.30 56.10 74.00 17.90 PK
\% 2386.47 34.30 37.50 54.00 16.50 AV
\% 4825.17 -3.50 43.00 54.00 11.00 PK]
\Y% 7839.67 3.80 46.50 54.00 7.50 PK
Vv 2440.91 34.60 106.50 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
M H 387.67 18.50 29.30 46.00 16.70 PK
H 700.64 22.40 30.60 46.00 15.40 PK
\% 4874.11 -3.40 44.80 54.00 9.20 PK
\% 7821.70 3.80 46.40 54.00 7.60 PK
\% 2466.49 34.70 106.20 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
H H 700.64 22.40 30.60 46.00 15.40 PK
\% 2483.50 34.70 59.30 74.00 14.70 PK
\% 2483.59 34.70 40.60 54.00 13.40 AV
\% 4991.98 -3.20 44.00 54.00 10.00 PK]
\% 8260.52 4.10 46.40 54.00 7.60 PK
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Mode 802.11n HT20

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Polarization | Frequency | Correct | Corrected Limit Margin | Detector
CH (MH2) Factor | Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)
\% 2413.95 34.50 109.50 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
L H 700.64 22.40 30.60 46.00 15.40 PK
\Y% 2390.00 34.30 56.90 74.00 17.10 PK
\Y% 2388.69 34.30 37.40 54.00 16.60 AV
\% 4823.64 -3.50 48.60 54.00 5.40 PK
\% 8765.53 4.40 47.90 54.00 6.10 PK
\% 2440.68 34.60 109.20 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
M H 387.67 18.50 29.30 46.00 16.70 PK
H 700.64 22.40 30.60 46.00 15.40 PK
\% 4875.40 -3.40 47.30 54.00 6.70 PK
\% 7826.15 3.80 46.90 54.00 7.10 PK
Vv 2456.59 34.70 109.70 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
H H 700.64 22.40 30.60 46.00 15.40 PK
\% 2485.15 34.70 59.90 74.00 14.10 PK
\% 2484.66 34.70 40.80 54.00 13.20 AV
\% 4923.37 -3.30 46.50 54.00 7.50 PK
\% 7937.87 4.00 45.70 54.00 8.30 PK
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Mode 802.11n HT40

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Polarization | Frequency | Correct | Corrected Limit Margin | Detector
CH (MH2) Factor | Reading (dBuVv/m) | (dB)
(dB/m) | (dBuV/m)
\% 2425.75 34.50 105.60 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
L H 700.64 22.40 30.60 46.00 15.40 PK
\Y% 2388.06 34.30 59.00 74.00 15.90 PK
\Y% 2389.38 34.30 40.50 54.00 13.50 AV
\% 4837.68 -3.50 45.10 54.00 8.90 PK
\% 7909.81 3.90 46.30 54.00 7.70 PK
\% 2438.95 34.60 105.80 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
M H 387.67 18.50 29.30 46.00 16.70 PK
H 700.64 22.40 30.60 46.00 15.40 PK
\% 4875.61 -3.40 44.80 54.00 9.20 PK
\% 7889.16 3.90 45.90 54.00 8.10 PK
Vv 2455.83 34.60 105.50 Fundamental / PK
\% 72.76 9.40 34.30 40.00 5.7( PK
H 187.45 12.00 31.70 43.50 11.80 PK
H 387.67 18.50 29.30 46.00 16.70 PK
H H 700.64 22.40 30.60 46.00 15.40 PK
\% 2483.53 34.70 60.30 74.00 13.70 PK
\% 2483.57 34.70 41.10 54.00 12.90 AV
\% 4991.98 -3.30 44.10 54.00 9.90 PK
\% 8470.94 4.00 46.10 54.00 7.90 PK
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Remark: 1. Correct Factor = Antenna Factor + Cabks (-Amplifier, is employed)
2. Corrected Reading = Original Receiver Readit@ptrect Factor
3. Margin = limit — Corrected Reading
4. If the PK reading is lower than AV limit, the/Aesting is omitted.

Example: Assuming Antenna Factor = 30.20dB/m, Cabks = 2.00dB,
Gain of Preamplifier = 32.00dB, Original Receiverdding = 10dBuV.
Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.20dE orrected Reading =
10dBuV + 0.20dB/m = 10.20dBuV/m
Assuming limit = 54dBuV/m, Corrected ReadingG20dBuV/m, then Margin =
54 -10.20 = 43.80dBuV/m
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1
7. Emission outside the frequency Band

Test result: PASS

7.1Limit
In any 100 kHz bandwidth outside the frequency hanshich the spread spectrum
intentional radiator is operating, the radio fregeyepower that is produced by the

intentional radiator shall be at least 20 dB betbat in the 100 kHz bandwidth within
the band that contains the highest level of thee@power.

7.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

7.3 Test procedure and test setup

The Emission outside the frequency Band per RCE247(d) is measured using the
Spectrum Analyzer with the resolutions bandwidthesel 00kHz, the video bandwidth
set at 300kHz, and the SPAN>>RBW.

The EUT was tested according to DTS test procediifi€DB558074 DO1 DTS Meas
Guidance v03r01” (clause 11.0) for compliance t&CHMZCFR 15.247 requirements.
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7.4 Test protocol

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Result o
Mode CH Limit
. . (dB)
Chain A ChainB
L Pass Pass
802.11b M Pass Pass >20
H Pass Pass

@

Chain A, Channel L

RBW 100 kHz Delta 1 [T1 ]

VBW 300 kHz -37.50 dB

Ref 20 dBm Att 50 dB SWT 40 ms -13.038750000 MH=z
20 Offpet 1. dB Marker [Tl

3194 dBm

F10

izdgabon cE

&= |,

1

F-10

F-20

F-30

- 50

VRIS S TSSO Ao e o ||

60

70

-80

Fl

Start 2.3 GHz

Date: 26.MAR.2014

12.2 MHz/ Stop 2.422 GHz

10:51:23
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

Lio =]
&= |,

LVL
F-10

Fs
F-20
30

3DB

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 10:54:10

RBW 100 kHz RF. e
Ref Lul o Psz REERES
20 dBa g

29 SHT 4.5 s Unit ‘B

10| -

R TG

B sicrce

m ---- -..-.
5 --

AUTE

AF OUTPUT
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

Chain A, Channel M

® *RBW 100 kHz

*WBW 300 kHz
Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

F-10

Ps
F-20

F-30

3DB

- 50

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 10:54:10

GAP SUEEP N
ON  OFF |

GAP SHUEEP
SETTINGS®

UN al
GATE
SETTIHGS®S
SGL SUEEP
DISP OFF

T YT T Y Y 1.1,
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FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain A, Channel H

EBW 100 kH=z
WBW 300 kH=z

®

Delta 1 [T1 ]
-46.98 dB

Ref 20 dBm Att 5O dB SWT 40 me 32.178000000 MHz
z0 Offpet 1. dB Marker| 1 [T1
4125 dBm
1o 462476000 cH
1
by
m Lo Lh Mh
Ll V )
B VM\
20
w

—30 ‘1'

a0 '\I | o

F-50

- 60

-70

Fl

-80

Start 2.452 GH=z 4.8 MHzZ/ Stop 2.5 GHz
Date: 26.MAR.2014 11:14:03

EBW 100 kH=z
WBW 300 kH=z
SWT 700 ms

®

Ref 20 dBm Att 50 dB

z0 Offpet 1.% dB

F-20

F-40

bl

50

- 60

F-70

-80

Start 1 MHz ©699.9 MHz/

Date: 26.MAR.Z2014 10:55:34

Page 53 of 87

Stop 7 GHz



Intertek

Ref Luvl
28 dBm

GAP SUEEP
ON OFF |

GAP SUEEP
SETTINGS®

SETTINGSo

SGL SHEEP
DISP_OFF

Chain B, Channel L

® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kH=z -37.92 dB
Ref 20 dBm Att 50 dB SWT 40 ms -13.496250000 MHz
z0 Offpet 1. dB Marker| [T1
3149 dBm
1o 124cghon cx |EM
y
E

o

Ps

f

il
f\ 3DB
L a0 ac

—_—
F——
_‘—-‘_‘:‘

- 60

F-70

Fl
-80

Start 2.3 GHz 12.2 MHzZ/ Stop 2.422 GHz

Date: 26.MAR.Z2014 15:27:04
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FCC ID: HDC1287562G1

IC: 2250A-1287562G1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.40 dBm
Ref 20 dBm Att 50 dB SWT 700 ms 4.824185875 GH=z

20 oOffket 1. dB

=
&= |,
LVL

F-10

Ps

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 15:28:07

RBN 100 kHz RF Att 30 d’
UBH  30@ kHz

GAP SUEEP
ON  OFF

GAP SUEEP
SETTINGS®
GARTE
OH  OFF |

__O0H _ZHEES
GATE
SETTINGS®

SGL SUEEP

DISP OFF
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®

FCC ID: HDC1287562G1
IC: 2250A-1287562G1

Chain B, Channel M

*RBW 100 kHz Marker 1 [T1 ]

*WBW 300 kH=z —-34.85 dBm
Ref 20 dBm Att 50 dB SWT 700 ms 4.874053750 GHz
z0 Offpet 1.% dB
Lio [ 2 ]
3 |,
LVL
F-10
Ps
F-20
F-30
3DB
a0 aC
-5
- 60
-0
-80
Start 1 MHz ©699.9 MHz/ Stop 7 GHz
Date: 26.MAR.2014 15:28:36

ESIB 26

EMI TEDI nEver v ="

100 kHz ~RF Att 30 dB

Unit

i |
LG

J

STHGLE

SUEEP

SUEEP TINE
AuTo

SHEEP TINE
HARUAL

-
=x
=

Qw

ef

=0
o

GAP SUEEP
OH OFF

GAP SUEEP
SETTINGSz

GATE
O OFF

1L

SGL SUEEP
DISP OFF
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain B, Channel H

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -45.54 dB
Ref 20 dBm Att GO dB SWT 40 ms 26.640000000 MHZz
z0 Offpet 1. dB Marker| 1 [T1
2495 dBm
10 Aclde 00 CH
=g |,

o in
i

50

F-70

Fl
-80

Start 2.452 GH=z 4.8 MHzZ/ Stop 2.5 GHz

Date: 26.MAR.Z2014 15:29:53

® RBW 100 kHz Marker 1 [T1 ]
VEW 300 kHz -37.58 dBm

Ref 20 dBm Att 50 dB SWT 700 ms 4.924756500 GHz

z0 Offpet 1.% dB

10
&= |,

10

F-20

- 60

F-70

-80

Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.2014 15:25:006
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

100 kHz  RF Att
300 KHz

4.5 s

3

STHELE
SUFEP

{H
AuTo l

i
mmmm .- .

@
=
m
m
o
~
b
=X
m

m
-}

COUHT

GAP SUEEP
OH  OFF

GAP SUEEP
SETTIHGSs
GATE
O OFF

GATE
SETTIHGS o

SGL SUEEP
DISP OFF

i‘ii-. E— [T

Result Limi
Mode CH mit
. . (dB)

Chain A ChainB

L Pass Pass
802.11¢g M Pass Pass >20

H Pass Pass
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@

20 dBm

Att

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Chain A, Channel L

RBW 100 kHz
WBW 300 kHz
SWT 40 ms

50 dB

Delta 1 [T1 ]
-28.94 dB
-16.287000000 MH=z

off

Marker [T1
-4

11

30 dBm
EQo oo

o

F-10

F-20

b
i

F-30

F-40

- 50

60

70

-80

Fl

Start 2.3 GHz

Date: 26.MAR.2014 13:48:0

Ref 20 dBm

Att

12.2 MHz/

5}

RBW 100 kHz
WBW 300 kHz
SWT 700 ms

50 dB

Stop 2.422 GHz

20 oOff

o

F-10

F-20

F-40

o Ko e

WWW

- 50

60

-80

Start 1 MHz

Date: 26.MAR.2014 13:47:0

699.9 MHZ/

2
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

100 kHz RF Att 38 dB
300 kHz

GAP SUEEP
OH  OFF

GATE
SETTIHGSo
SGL SUEEP
DISP OFF

Stop 25 GH»

i ] ol ol Nl Y Y YW

Chain A, Channel M

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

Lo E
&= |,

LVL
-10

Fs
F-20
30

3DBE

- 50

60

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 13:46:13
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

REW 100 kHz  RF Att 38 dB

UBH 300 KkHz

SGL —
SUEEP TINE

AuTo

SUEEP TIME
Y rianuAL
1ha %
SUFEP
COUNT

ik

d

GAP SHEEP
OH  OFF

GAP SHEEP
SETTINGS®

GATE
ON  OFF

GATE
SETTINGS®

SGL SUEEP
DISP OFF

T

-

Chain A, Channel H

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -36.20 dB
Ref 20 dBm Att GO dB SWT 40 ms 24.864000000 MHz
z0 Offpet 1. dB Marker| 1 [T1
—-6L72 dBm

g6z47chon cu |EM

Ps

3DB

F-40

50

- 60

F-70
Fl

-80

Start 2.452 GH=z 4.8 MHzZ/ Stop 2.5 GHz

Date: 26.MAR.Z2014 13:44:39
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

® *RBW 100 kHz
*YBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms
z0 Offpet 1.% dB
Lio [ 2 ]
&= |,
LVL
F-10
PS
F-20
F-30
3DB
F-40
F-50
- 60
-70
-80
Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 13:45:32

...

GAP SHEEP
ON OFF

ON  OFF |
GATE
SETTINGS®
SGL SUEEP
DISP OFF
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FCC ID: HDC1287562G1

Intertek | C: 2250A-1287562G1

Chain B, Channel L

@

Ref 20 dBm

RBW 100 kHz
WBW 300 kHz

Att 50 dB SWT 40 ms

Delta 1 [T1 ]
-28.36 dB
-16.287000000 MH=z

20 oOffket 1. dB

Marker [T1
-4l 50 dBm
1e] E0 CcH

€0

70

-80

Fl

Start 2.3 GHz

Date: 26.MAR.2014

Ref 20 dBm

12.2 MHz/

15:33:22

EBW 100 kH=z
WBW 300 kH=z

Att 50 dB SWT 700 ms

Stop 2.422 GHz

Marker 1 [T1 ]
-38.29 dBm
4.076167750 GHz

z0 Offpet 1.% dB

F-20

- 60

F-70

-80

Start 1 MH=z

Date: 26.MAR.Z2014

699.9 MHz/

15:32:33
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

RF Atk 3@ dB

Ref Lul Unit

PEEER P

GAP SHEEP
ON  OFF

J I

- -

Chain B, Channel M

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.41 dBm

Ref 20 dBm Att 50 dB SWT 700 ms 4.532852500 GHz

20 oOffket 1. dB

=
&= |,
LVL

F-10

Ps

F-20

60

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 15:31:58

Page 64 of 87



FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

REBW 100 kHz RF Att

Ref Lul UBW
20 dBa SUT

SUEEP 17HE
LY HaHUAL
1Ha
B SuEEP
COUNT

GAP SUEEP
ON OFF |

GAP SUEEP
SETTIHGSS
" GATE

ON_ ‘0

SGL SUEEP
DISP OFF

Chain B, Channel H

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -37.29 dB
Ref 20 dBm Att 50 dB SWT 40 ms 19.800000000 MHz
Marker| 1 [T1

20 offpet 1.% dB
—-5}57 dBm

sce112bog cu |IEM

Ps

F-40

60

Fl

-80

Start 2.452 GHz 4.8 MHz/ Stop 2.5 GHz

Date: 26.MAR.2014 15:30:30
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

® *RBW 100 kHz Marker 1 [T1 ]
*WBW 300 kHz -37.03 dBm
Ref 20 dBm Att 50 dB SWT 700 ms 4.6325688250 GHz
z0 Offpet 1.% dB
Lio [ 2 ]
&= |,
LVL
F-10
ES
F-20
F-30
1
3DB
a0 AC
F-50
- 60
F-70
-80
Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 15:31:20

Ref Lbl
20 dBm

GAP SUEEP
ON OFF

L T

tart 7 GHz
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Result Limit
imi
Mode CH (dB)
Chain A Chain B
L Pass Pass
802.11n HT20 M Pass Pass >20
H Pass Pass
Chain A, Channel L
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -29.72 4B
Ref 20 dBm Att 50 dB SWT 40 ms —-18.583750000 MH=z
20 Offpet 1. dB Marker [Tl
—4L98 dBm
&= |,

1

=
i -

Fl
-80

Start 2.3 GHz 12.2 MHz/ Stop 2.422 GHz

Date: 26.MAR.2014 13:49:36
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

=
&= |,
LVL
10
PSS
20
30
3DB

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 13:50:14

100 KkHz  RF Att 3@ dB

Unit

SUEEP »
naMuAL

GAP SUEEP
O OFF

GAP SUEEP
SETTINGS®

B
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

Chain A, Channel M

® *RBW 100 kHz
*YBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

z0 Offpet 1.% dB

F-10

Ps

F-30

3DB

50

F-70

-80

Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 13:50:38

10@ kHz RF Att

...

2

GAP SHEEP
ON OFF

GAP SHUEEP
SETTIHGS®

GATE |

ON  OFF |
GATE
SETTINGS®
SGL SUEEP
DISP OFF
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel H

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -38.36 dB
Ref 20 dBm Att GO dB SWT 40 ms 32.322000000 MHZz
z0 Offpet 1. dB Marker| 1 [T1
—-4L 75 dBm
FL10 V=S =N] falaliies=
vz =)

50

F-70

Fl

-80

Start 2.452 GH=z 4.8 MHzZ/ Stop 2.5 GHz

Date: 26.MAR.Z2014 13:51:58

® RBW 100 kHz
VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

F-10

F-20

F-30

- m

- 50

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 13:51:18
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

REM d RF Att 3@ dB
£ Bul BN :
? dBa

Unit

SHEEP TTHE
I8 natiuaL |
1]
N sueep
COUNT

]

GAP SUEEP
O8N OFF

OH O
GATE
SETTINGS® |
SGL SHEEP
DISP OFF

Chain B, Channel L

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -30.12 dB
Ref 20 dBm Att GO dB SWT 40 ms —-3.934500000 MHz
z0 Offpet 1. dB Marker| [T1
—-41 82 dBm
= 0sce7ben oo |EN
& |,
1 LVL

Ps

F-20

3DB
a0 AC
- 60
F-70
Fl
-80
Start 2.3 GHz 12.2 MHzZ/ Stop 2.422 GHz

Date: 26.MAR.2014 15:35:006
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

=
&= |,
LVL
-10
PSS

F-30

60

70

-80
Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 15:35:40

3@ dB

Ref Lul ki pric . ! B
20 dBn : g £ x

PEEER P

GAP SHEEP
ON  OFF

J I

- -
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Intertek

@

Ref 20 dBm

FCC ID: HDC1287562G1
IC: 2250A-1287562G1

Chain B, Channel M

*RBW 100 kHz
*WBW 300 kHz
Att 50 dB SWT 700 ms

20 offpet

=
&= |,
LVL

F-10

Ps

F-20

F-30

F-40

60

70

-80

Start 1 MHz

Date: 26.MAR.2014

695.9 MHz/ Step 7 GHz

15:36:02

REW 100 K RF Att 3@ d8°
UBW 300 K

GAP SHEEP
ON  OFF

GAP SUEEP
SETTINGSs

MLethodstof?
SGL SUEEP
DISP OFF

1.8 GHz, Q 25 @H

= Vs

r4
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Intertek

@

Ref 20 dBm

FCC ID: HDC1287562G1

Chain B, Channel H

RBW 100 kHz
WBW 300 kHz
Att 50 dB SWT 40 ms

Delta 1 [T1 ]

-37.

| C: 2250A-1287562G1

72 B

33.822000000 MHz

20 oOffket 1.

Marker| 1 [T1
-5
AEELD

06 dBm
00 cm

o

F-30

F-40

- 50

€0

70

-80

Fl

Start 2.452 GHz

Date: 26.MAR.2014

Ref 20 dBm

4.8 MHz/

15:37:14

RBW 100 kHz
VBW 300 kHz
Att 50 dB SWT 700 ms

Stop 2.5 GHz

z0 Offpet 1.

o

F-20

- 60

F-70

-80

Start 1 MH=z

Date: 26.MAR.Z2014

699.9 MHz/

15:36:25
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FCC ID: HDC1287562G1
Intertek IC: 2250A-1287562G1

RBN  10@ kHz RF Att 3@ dB
UBW 30@ kHz
SHT 45 s Unit

GAP SUEEP
ON OFF

GAP SUEEP
SETTINGS®

GATE
ON OFF

il
e
A e B

7 ..
.. -‘v

1.8 GHzs

Result o

Mode CH Limit

. . (dB)
Chain A ChainB
L Pass Pass

802.11n HT40 M Pass Pass >20
H Pass Pass
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Chain A, Channel L

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -25.80 dB
Ref 20 dBm Att GO dB SWT 40 ms -15.997250000 MHz
z0 Offpet 1. dB Marker| [T1
-8L87 dBm
1o 14 0 CH
=g |,

1

F-20

1
F-40
s
- 60
F-70
Fl
-80
Start 2.3 GHz 12.2 MHzZ/ Stop 2.422 GHz

Date: 26.MAR.Z2014 13:55:10

® RBW 100 kHz
VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

F-10

F-20

F-30

F-40

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 13:54:29
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

10@ kHz ~ RF Att 3@ dB

kvl

20 & Unit

GAP SUEEP
ON OFF

R ..

1.8 GHzv Stop 25 GHz2

Chain A, Channel M

® *RBW 100 kHz
*YBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

z0 Offpet 1.% dB

L =
&= |,
LVL
10
PSS
F-20
30
3DB

- 60

F-70

-80
Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 13:53:55
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

[/STNGLE
| SUEEP

o

Sl —
SUEEP TINE]
_auTo ‘wl
SUEEP 1 THE
xR

kA

N sueep
COUNT

GAP SUEEP
OH OFF

GAP SHEEP
SETTIHGS®

OH
GATE
SETTINGSo
SGL SUEEP
DISP OFF

Chain A, Channel H

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -34.88 dB
Ref 20 dBm Att GO dB SWT 40 ms 29.664000000 MHz

z0 Offpet 1. dB Marker| 1 [T1

=7}74 dBm
4600 o0 ce|EN

Ps

h 3pB
a0 1 AC

50

- 60

F-70

Fl
-80

Start 2.452 GH=z 4.8 MHzZ/ Stop 2.5 GHz

Date: 26.MAR.Z2014 13:52:50
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FCC ID: HDC1287562G1
Intertek |C: 2250A-1287562G1

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm Att 50 dB SWT 700 ms

20 oOffket 1. dB

=
&= |,

LVL
10

PSS
20
30

3DB
a0 pX=

- 50

60

70

-80

Start 1 MHz 699.9 MHZ/ Step 7 GHz

Date: 26.MAR.2014 13:53:31

REM 100 kHz  RF Att 30 48

5 ;\s% ; ¢ Unit
& m

GAP SHEEP
ON  OFF

GATE
0N FF

GATE
SETTINGSS
SGL SWEEP
DISP OFF

- = B
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Intertek

Chain B, Channel L

EBW 100 kH=z
WBW 300 kH=z
SWT 40 ms

®

Ref 20 dBm Att 50 dB

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Delta 1 [T1 ]

-27.38 dB

-24.6015%00000 MHz

z0 Off Mar

ker

1 [Tl
8173 dBm
Vil 00 CH

o

F-10

1

e

F-30

F-70

Fl

-80

Start 2.3 GHz 13.2 MHzZ/

Date: 26.MAR.Z2014 15:43:09

EBW 100 kH=z
WBW 300 kH=z
SWT 700 ms

®

Ref 20 dBm Att 50 dB

Stop 2.432 GHz

Marker 1 [T1 ]

-37.93 dBm
4.853056750 GHz

z0 Off

o

F-20

- 60

F-70

-80

Start 1 MHz ©699.9 MHz/

Date: 26.MAR.Z2014 15:40:52
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FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

RF Att 38 dB

dBm

SUEEP 1TAE(]
LIy nanuAL 1
Ha

B SuEep
COUNT

GAP SUEEP
ON  OFF

GAP SdEEP
SETTINGSs

GATE
SETTINGSS
SGL SUEEP
DISP OFF

L
Chain B, Channel M
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz ~38.77 dBm
Ref 20 dBm Att 50 dB SWT 700 ms 3.795332875 GHz
20 Offfket 1.} dB
Lo [ 2 ]
=g |,
LVL
F-10
PSS
F-20
F-30
1 3DB
a0 AC

- 60

F-70

-80

Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 15:40:24

Page 81 of 87



FCC ID: HDC1287562G1

Intertek IC: 2250A-1287562G1

PEERR

|
I

GAP SWEEP
ON  OFF

GAP SHEEP
SETTINGS®.
GATE

ON 0
GATE
SETTINGS®
SGL SWEEP
DISP OFF

J I

)

Chain B, Channel H

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -34.96 dB
Ref 20 dBm Att 50 dB SWT 40 ms 41.040000000 MHz
20 Offpet 1. dB Marker| 1 [T1
-gl14 dBm
10 AEZ21 00 co “
frze )

Ps

3DB
—y) El AC

60

Fl
-80

Start 2.452 GHz 4.8 MHz/ Stop 2.5 GHz

Date: 26.MAR.2014 15:38:09
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FCC ID: HDC1287562G1

IC: 2250A-1287562G1
® *RBW 100 kHz Marker 1 [T1 ]
*WBW 300 kHz —-37.44 dBm
Ref 20 dBm Att 50 dB SWT 700 ms 3.744550125 GHz

z0 Offpet 1.% dB

L =
&= |,

LVL
10

PSS
F-20
30

1

3DB

a0 nC

F-70

-80

Start 1 MHz ©699.9 MHz/ Stop 7 GHz

Date: 26.MAR.Z2014 15:40:00

REW 100 kHz  RF Att 38 dB

UBH 300 KkHz
£ Lul
@ dBm

SGL —
SUEEP TINE

AuTo

SUEEP TINE
18 HAHUAL
1Ha 5

GAP SHEEP
OH OFF

GAP SHEEP
SETTINGS®

oo |
_sciThicso|
oo |

GATE
ON  OFF

GATE
SETTINGS®

SGL SUEEP
DISP OFF

-
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8. Power line conducted emission

FCC ID: HDC1287562G1
| C: 2250A-1287562G1

Test result: Pass
8.1 Limit
Conducted Limit (dBuV)
Frequency of Emission (MHz
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
8.2 Test configuration
EUT
. Peripheral |
i devices i _
| LISN | LISN EMI receiver

X For table top equipment, wooden support is 0.8ight¢able

[ ] For floor standing equipment, wooden support 1srOheight rack.
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1
8.3 Test procedure and test set up

The EUT are connected to the main power througheaimpedance stabilization network
(LISN). This provides a 50/50uH coupling impedance for the measuring equignigre
peripheral devices are also connected to the nwirepthrough a LISN that provides a
50Q/50uH coupling impedance with &Xermination.

Both sides (Line and Neutral) of AC line are chetk® maximum conducted interference.
In order to find the maximum emission, the relapesitions of equipment and all of the
interface cables must be changed according to AMSL4 on conducted measurement.
The bandwidth of the test receiver is set at 9 kHz.
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

8.4 Test protocol

Line L
dBuv EMNZZ0P2 EMI AT

0.15 10 10.0 30.0
MHz
Frequency| Correct Factor Corrected Reading Limit Margin
(dB) (dBuV) (dBuV) (dB)
QP AV QP AV QP AV
0.17 3.00 40.61 31.15 64.8454.84 | 24.23| 23.69
0.28 3.00 39.09 35.85 60.9450.94 | 21.85| 15.09
2.00 3.00 33.64 27.07  56.00 46.00 | 22.36| 18.93
4.52 3.00 38.41 32.87 56.0046.00 | 17.59| 13.13
8.74 3.00 39.52 34.49 60.0050.00 | 20.48| 15.51
16.66 3.00 42.98 38.51 60.0050.00 | 17.02| 11.49
Remark: 1. Correction Factor (dB) = LISN Factor Y@BCable Loss (dB).
2. Margin (dB) = Limit - Corrected Reading.
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FCC ID: HDC1287562G1
Intertek | C: 2250A-1287562G1

Line N
dBuY ENZZ0P2 EN224Y2

10 ' ' ' ' ' ' o ' ' ' ' ' ' Lo '
""" [l Bl il Sl it Tl il Tl sl ittty Btielililietitiel Tl ittt efinliell sl Ml pialls Rl Tttt il mlielieliliiatte I
' ' ' ' ' ' o ' ' ' ' ' ' o '

i
-10
-0 | | i T | | | | T |
0.15 1.0 10.0 300
WHz
Frequency| Correct Factory Corrected Reading Limit Margin
(dB) (dBuV) (dBuV) (dB)
QP AV QP AV QP AV
0.17 3.00 40.11 30.43 64.8454.84 | 24.73| 24.41
0.28 3.00 38.36 34.73 60.94 50.94 | 22.58| 16.21
2.00 3.00 33.36 26.47  56.00 46.00 | 22.64| 19.53
4.52 3.00 38.63 33.21 56.0046.00 | 17.37| 12.79
8.74 3.00 39.58 34.32 60.00 50.00 | 20.42| 15.68
16.66 3.00 43.74 39.10 60.0050.00 | 16.26| 10.90
Remark: 1. Correction Factor (dB) = LISN Factor Y@BCable Loss (dB).
2. Margin (dB) = Limit - Corrected Reading.
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